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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 730001 BOLT FOR OLIEAFTAPNING DRAIN SCREW

11 1 730401 FORLANGERBOLT CONNECTION BOLT

2 1 730002 SKIVE WASHER

3 1 290504 PAKDASE SG30X45X8 OIL SEAL SG30X45X8

4 1 730600 CYLINDER BLOCK CYLINDER BLOCK

5 2 730005 NALELEJE 7941/8 NEEDLE BEARING 7941/8

6 2 730006 O-RING 22.5X2.4 O-RING22.5X2.4

7 2 290749 OLIEPIND DIPSTICK, OIL LEVEL

8 1 730008 BRANDSTOF INDIKATOR FUEL CONTROLLER

ASSEMBLY

9 1 730601 MZTRIK M10X1.25 NUT M10X1.25

10 1 730010 PIN BOLT KORT FORCINGSTUD SHORT

11 2 730011 PIN BOLT LANG FORCINGSTUD LONG

12 1 730012 SHIMS 1,5 MM FUELPUMP SHIM 1,5 MM
BRANDSTOFPUMPE

12 1 730632 SHIMS 0,2MM FUELPUMP SHIM 0,2 MM
BRZANDSTOFPUMPE

12 1 730633 SHIMS 0,3MM FUELPUMP SHIM 0,3MM
BRANDSTOFPUMPE

12 1 730634 SHIMS 0,4MM FUELPUMP SHIM 0,4MM
BRZANDSTOFPUMPE

13 1 290691 PAKNING SHEET GASKET

14 1 730014 PLADE SEAL PLATE

15 1 730015 M@TRIK M6 NUT M6

16 2 730016 PAKNING 6 GASKET 6

17 2 90102309 PLANSKIVE M6 WASHER M6

18 2 290895 M@TRIK M6 NUT M6

19 1 290452 NALELEJE HK1512 NEEDLEBEARING HK1512

20 1 290601 AFSTANDSSTYKKE THRUST PLATE

21 1 290291 BOLT M6X12 BOLT M6X12

22 1 290893 LEJE 6203/P5 BEARING 6203/P5

23 1 730405 D/AEMPER CUSHION

24 1 730603 DAKSEL GOVENOR

25 1 730407 VIBRATIONSDAMPER VIBRATION BLOCKING

26 1 730408 SKIVE SHEATH

27 1 290469 FLANGEBOLT M6X8 FLANGEBOLT M6X8

28 2 730604 CYLINDERBOLT KORT CYLINDER STUD BOLT

SHORT

29 2 730605 CYLINDER BOLT LANG CYLINDER BOLT LONG

30 1 290815 PAKNING, TOPSTYKKE GASKET, CYLINDERHEAD

31 1 290816 TOPPAKNING GASKET, CYLINDERHEAD

32 4 290812 SKIVE GASKET

33 2 290811 MJZTRIK, TOPBOLT (TYND) NUT THIN

34 2 290814 M@TRIK, TOPBOLT (TYK) NUT THICK

35 1 290818 SIDEDAKSEL PAKNING GASKET, SIDECOVER

36 1 290448 LEJE 6207/P5 BEARING 6207/P5

37 1 290817 HOVEDLEJE MAIN BEARING

38 1 290506 PAKDASE SG35X50X8 OILSEAL SG35X50X8

39 1 730040 PROP PLUGER

39-1 1 730038 OLIE INDIKATOR OIL INDICATOR

40 1 730036 BOLT M8X33,5 BOLT M8X33,5

41 1 290819 SIDEDAKSEL, MOTORBLOK SIDE COVER




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
42 2 730040 PROP PLUGER
43 1 730419 OIL CONDUIT OIL CONDUIT
44 1 730041 B@JS 8 X 12 PIN 8 X 12
1 730616 KOMPLET MOTORBLOK CYLINDER BLOCK ASSY

TD900







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 290831 PAKNING, INDSUGNING GASKET, INTAKE
2 1 290836 TOPSTYKKE CYLINDER HEAD
3 1 290824 INDSUGNINGSVENTIL VALVE, INTAKE
3 1 290823 UDST@DNINGS VENTIL VALVE, EXHAUST
7 2 290278 PINBOLT 8X32 STUD AM8X20
8 1 290832 PAKNING GASKET
9 2 730624 VENTILFGRER VALVE CONDUIT
10 1 730055 SPLIT4X8 PIN4 X8
11 2 730625 VENTIL FJIEDREPAKNING VALVE SPRING GASKET
12 2 730626 VENTILF@RER PAKDASE VALVE CONDUIT OILSEAL
13 2 730627 VENTILFJEDER VALVE SPRING
14 2 730628 VENTILFJEDER SZADE VALVE SPRING SEAT
15 4 730629 VENTIL KLIPS VALVE CLIPS
16 2 730630 VENTIL JUSTERINGSB@S VALVE ADJUSTING CUSHION
19 1 730631 VIPPEARM KOMPLET ROCKERARM ASSY
23 2 730015 M@TRIK M6 NUT M6
24 1 730639 HOLDER FOR VENTIL BRACKET FOR VALVE
25 1 730074 PAKNING HEAT INSOLATOR GASKET
26 1 290620 INSOLATOR HEAT INSULATOR
27 2 290492 GEVINDBOLT AM6X50 STUD AM6X50
28 1 290396 FLANGEBOLT M6X25 FLANGEBOLT M6X25
1 730640 TOPSTYKKE KPL. CYLINDERHEAD ASSY
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

3 1 290837 VENTILDAKSEL VALVE COVER

4 290636 S/DE, UDLUFTNING ROLL

5 1 290445 O-RING 12X1.9 O-RING 12X1.9

6 1 290838 VENTILDAKSELSPAKNING VALVE COVER CAP

8 1 290633 FIJEDER DE- SPRING
KOMPRESSIONSVENTIL

9 1 730098 DEKOMPRESSIONS ARM DECOMPRESSION LEVER

10 2 290468 FLANGEBOLT GUL M6X70 COLLAR BOLT M6X70

11 1 730645 VENTILDAKSEL KOMPLET VALVE COVER

7 1 290439 PIN 3X16 PIN 3X16
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1-3 1 730647 STEMPELRINGE SAT PISTON RING ASSY SET

4 1 290841 STEMPEL @86 PISTON

5 1 290842 KRYDSPIN PIN, PISTON

6 2 290491 SEEGERRING SORT | 23 RETAINER RING | 23

7 1 290845 PLEJLSTANG PISTON ROD

8 2 290843 LEJE BUSHING, CONNECTING ROD
9 1 290844 LEJEOVERFALD CLOSING HASP







POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 2 290893 LEJE 6203/P5 BEARING 6203/P5

2 1 290857 BALANCE AKSEL BALANCING AXLE

3 2 730661 FEDER KEY

4 1 290852 GEARHJUL, BALANCEAKSEL | TIMING GEAR, BALANCING

AXLE

5 1 290854 BOLT M10X25 BOLT M10X25

6 1 730447 SKIVE 10 WASHER 10

7 1 290781 SKIVE GASKET

8 1 290856 KRUMTAPSGEARHJUL, CRANKSHAFT TIMING GEAR
KNASTGEAR

9 1 290435 NOT 6X50 KEY 6X50

10 1 730666 KRUMTAP CRANKSHAFT

11 1 730667 KUGLE 1/4 BALL 1/4

13 1 290851 KRUMTAPSGEAR, DRIVE GEAR BALANCING
BALANCEAKSEL AXLE

14 1 290433 NOT 5X14 KEY 5X14

15 1 730674 SVINGHJUL TAND FLYWHEEL TOOTH

16 1 730670 SVINGHJUL FLYWHEEL

17 1 730671 PAKNING GASKET

18 1 290849 M@TRIK, SVINGHJUL NUT, FLYWHEEL

19 1 290848 STARTTRISSE RATCHET, STARTING REEL

20 3 290291 BOLT M6X12 BOLT M6X12







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 290861 STODSTANG PUSH ROD, VALVE

2 2 290860 VENTILLOFTER VALVE TAPPET

3 1 290859 TAKTGEAR, KNASTASKEL TIMING GEAR, CAMSHAFT
4 1 290433 NOT 5X14 KEY 5X14

5 1 730679 KNASTAKSEL CAMSHAFT







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 730681 LUFTINDTAG INTAKE PIPE
2 1 730112 BOLT BOLT
3 1 730682 PAKNING GASKET
4 1 730684 LUFTFILTERHUS AIRFILTER HOUSING ASSY
5 1 730115 M@TRIK M6 NUT M6
7 1 730686 LUFTFILTER ELEMENT AIRFILTER ELEMENT
13 1 90100602 VINGEM@TRIK M8 FZB WING NUT STEEL
1 290987 LUFTFILTER KPL. AIR CLEANER ELEMENT







POS

QTY

PARTNUMBER

BESKRIVELSE

DESCRIPTION

1-8

290985

INDSPRJJTNINGS DYSE
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
730735 SHIMS 0,1MM SHIMS 0,1 MM
730736 SHIMS 0,2MM SHIMS 0,2MM
730737 SHIMS 0,3MM SHIMS 0,3MM
730738 SHIMS 0,5MM SHIMS 0,5MM
730739 SHIMS 1,5MM SHIMS 1,5MM
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290871

UDST@DNING

EXHAUST SILENCER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 5 290291 BOLT M6X12 BOLT M6X12

2 1 730221 DAKSEL COVER

3 1 730469 O-RING 34X1.8 O-RING 34X1.8
4 1 730217 SPLIT 3 X 16 PIN 3 X 16

5 1 730691 OLIEPUMPE OILPUMP

6 1 730218 GEAR GEAR

7 2 290699 SLYNGVAEGT FLYWEIGHT

8 2 730220 HOLDER FOR SPLITTER PIN

9 1 290444 O-RING 25X2,4 O-RING 25X2,4
10 1 290792 OLIE SI OIL STRAINER
11 1 730472 BOLT M6X40 BOLT M6X40







POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 290472 FLANGEBOLT M8X45 FLANGEBOLT M8X45

2 1 730256 BOLT TIL MONTERING BOLT

3 1 90102310 PLANSKIVE M8 WASHER M8

4 1 290873 @VERSTE TANK BESLAG UPPER FUEL TANK SUPPORT
5 4 730259 GUMMI OPHZAENG RUBBER SUPPORT

6 1 730261 RETURSLANGE BRANDSTOF | RETURNPIPE FUEL

7 2 730260 KLIPS CLIPS

8 1 730262 PAKNINGS SAT GASKET SET

9 1 407713 STALBOLT M12X20X1.25 BOLT M12X20X1.25

10 1 730264 ST@TTE FOR TANK NEDRE SUPPORT FOR TANK LOWER
11 2 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14

12 2 90100661 STALM@TRIK M6 NUT M6

13 1 730267 BRANDSTOFHANE FUEL VALVE

14 1 730268 O-RING 13.2 X 1.8 O-RING 13.2 X 1.8

15 1 730270 BRANDSTOFSLANGE FUEL PIPE

16 2 730269 KLIPS CLIP

17 1 730271 GUMMISKIVE FILTERWASHER

18 1 290875 BRZAENDSTOFFILTER FUEL FILTER ASSY

19 1 290876 H@JTRYKS DIESELR@R HIGH-PRESSURE FUEL PIPE
20 1 290874 BRANDSTOF TANK FUEL TANK ASSY

21 1 730274 FILTER FILTER

22 1 730275 TANKLAG CAP

23 1 730697 STOTTE DAMP CUSHION -SUPPORT







POS

QTY

PARTNUMBER

BESKRIVELSE

DESCRIPTION

290979

DIESEL PUMPE

FUEL INJECTION PUMP






sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Linje

sb
Rektangel

sb
Rektangel


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 730177 ARM CONTROL HANDLE
2 1 290704 RETUR FJEDER RETURN SPRING

3 1 290715 BESLAG SUPPORT

4 1 730180 HANDTAG HANDLE

5 1 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14
6 1 290466 BOLT M6X18 BOLT M6X18

7 2 730183 M@TRIK M6 NUT M6

10 1 730186 RETURFJEDER RETURN SPRING
11 1 290878 FJEDER SPRING

14 2 730190 PAKNING GASKET

15 1 730191 PAKDASE OIL SEAL

17 1 290877 AKSEL AXLE, GOVERNOR
18 1 290879 GAFFELSTYKKE FORK







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 730703 LASEM@TRIK LOCKNUT M6
2 1 290883 PAKNING GASKET
3 1 290882 FRITIONSPLADE FRICION PLATE
4 1 290884 STARTERHJUL RATCHET, STARTER REEL
5 1 290887 RETURFJEDER RETURN SPRING
6 1 730708 RETURFJEDER RETURN SPRING
7 1 290886 PAL RATCHET, STARTER
8 1 290881 SNOREHJUL STARTER REEL
9 1 290885 SPIRAL FJEDER SPIRAL SPRING
10 1 290888 HUS, REKYLSTARTER HOUSING, STARTER
11 4 730713 BOLT M6X8 BOLT M6X8
13 1 290804 HANDTAG, STARTSNOR STARTER HANDLE
1 730714 REKYLSTART KPL. RECOILSTART ASSY







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 730715 STARTMOTOR STARTER

2 1 90102940 STALBOLT M10X30 BOLT M10X30

3 1 90102199 LASESKIVE A10 LOCKWASHER A10
4 1 90102311 PLANSKIVE M10 WASHER M10







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

2 290976 HOLDER FOR HOLDER FOR IGNISTION
TANDINGSKONTAKT SWITCH

3 1 290730 B@S BUSHING

4 1 290732 TANDINGSKONTAKT IGNITION SWITCH

5 1 290735 GENERATORDEL STATOR

6 1 290485 SKRUE M6X14 SCREW M6X14

7 3 290459 BOLT 6X20 BOLT M6X20

8 5 730238 SKIVE 6 GASKET 6

9 1 290734 ROTOR ROTATOR

11 1 290291 BOLT M6X12 BOLT M6X12

12 1 730242 BESLAG BRACKET

13 2 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14

14 1 290736 VOLT REGULATOR VOLT REGULATOR

15 2 90102309 PLANSKIVE M6 WASHER M6

16 2 730246 BOLT M6 x 14 BOLT M6 X 14







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 730248 GUMMILISTE RUBBER CUSHION
2 1 290890 BLASERHUS FAN COVER

3 4 730250 GENNEMF@RING CUSHION SHEATH
4 4 730251 B@S SHEATH

5 4 730252 SKIVE GASKET

6 4 730253 BOLT M6X22 BOLT M6X22
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